

# FINAL REPORT

CERTIFICATE No.:

TEST CERTIFICATE OF:

PRODUCED AT:

TESTED AT:

SAMPLE IDENTIFICATION:

DATE DESPATCHED:

PROPERTY	REQUIREMENTS OF AS 3972		RESULT
Compressive Strength (AS/NZS 2350.11)			
3 Day			31.7 MPa
7 Day	Minimum	35 MPa	45.4 MPa
28 Day	Minimum	45 MPa	59.5 MPa
Setting Time (AS/NZS 2350.4)			
Initial	Minimum	45 mins	150 mins
Final	Maximum	360 mins	180 mins